
LY95/96/97 335/3300-000-600 SeriesLY952235/3300-000-600 Series

Operations/Maintenance ManualOperations/Maintenance Manual

For Parts or Technical Assistance
800-327-0770
For Parts or Technical Assistance
800-327-0770



Table of Contents

Style LY95335/3300-000-601 2-3

LY95335/3300-000-601 Drive Rod Assembly (before 1/5/04) 4-5

LY95335/3300-000-601 Drive Rod Assembly (after 1/5/04) 6-7

LY95335/3300-000-601 Support Shaft/Drive Rod Assembly (before 1/5/04) 8-9

LY95335/3300-000-601 Support Shaft/Drive Rod Assembly (after 1/5/04) 10-11

LY95335/3300-000-601 Body Assembly 12-13

Specification LY95335/3300-000-601 14

General Information 15

Lock Down Back Assembly Instructions



StrykerLY95335.2/05
P A G E  2Revision 12

S T R Y K E R  M E D I C A L
H E A L T H C A R E  S E R I E S

S t y l e  L Y 9 5 3 3 5 ,  L Y 9 6 3 3 5  &  L Y 9 7 3 3 5 2 - 3

L Y 9 5 3 3 5 / 3 3 0 0 - 0 0 0 - 6 0 1

Lock Down Back
Assembly

17

16

2

1

5

6

8

10

9

4

7

11

312

13

15

14



N o t e :   W h e n  r e p l a c i n g  p a r t s ,  s p e c i f y  s t y l e  a n d  a c k n o w l e d g m e n t  n u m b e r s .

StrykerLY95335.2/05
P A G E  3 Revision 12

S T R Y K E R  M E D I C A L  H E A L T H C A R E  S E R I E S

D E T A I L # S Y K  P N L Z B  P N D E S C R I P T I O N Q U A N T I T Y

1 3309-015-009 11990150-09** Back Uphols tered plus  2.5 yd cover  required (LY95/96335) 1
3309-015-010 11990150-10** Back Uphols tered plus  2.5 yd cover  required (LY97335) 1

2 3309-138-917 11991389-17** Seat  Uphols tered plus  1 .0  yd cover  requi red 1
3 3309-001-502 14990015-02** Top Arm Pad uphols tered plus  1.0 yd cover  required 2
4 3300-035-702 96000357-02 1/4-20 x  1"  Modi f ied  F la t  Head Screw 4
5 3309-000-101 94990001-01** Mid Ottoman Uphols tered plus  0.5 yd cover  required 1
6 3309-056-801 11990568-01** Legres t  Uphols tered p lus  1 .0  yd cover  requi red 1
7 3309-060-501 11990605-01** Front  ra i l  Uphols tered plus  1 .0 yd cover  requi red (LY95335) 1

3309-056-602 11990566-02** Front  ra i l  Uphols tered plus  1 .0 yd cover  requi red (LY96335) 1
3309-042-900 61990429-00** Front  ra i l  Uphols tered plus  1 .0 yd cover  requi red (LY97335) 1

8 3309-001-600 95990016-00* Escutcheon Finished 1
9 3309-900-102 95990001-02R* Long handle F inished,  r ight  ( s tandard) 1

3309-700-102 95990001-02L* Long handle F inished,  le f t  (opt ion) 1
10 3300-036-200 96000362-00 3/8-16 x  1 /2"  Se t  Screw 1
11 3300-002-502 96000025-02 1/4-20 x  1  1 /4"  Torx  Truss  Head Screw 4
12 3300-040-900 95000409-00 Chris tmas Tree Fas tener 1
13 3308-000-328 10980003-28** Tai lga te  Sewn p lus  0 .5  yd  cover  requi red 1
14 3307-001-303 KIT70013-03 Lock Down Back Assembly  Ki t ,  S tandard 1
15 3300-001-301 96000013-01 1/ 4-20  x  3/ 4"  Torx  F la t  head sc rew (pt. of  det. #14) 2
16 3300-048-800 62000488-00 Lock Bar ,  S tandard,  (pt. of  det. #14) 1
17 3307-907-900 92970079-00R Back Lock Subassembly, Standard, (pt. of  det. #14) 1

3307-707-900 92970079-00L Back Lock Subassembly, Standard, (pt. of  det. #14) 1
3303-000-501 94000005-01 Black Elastic Straps (not shown) (pt. of  det. #14) 2

  * I n d i c a t e  f i n i s h  o r  c o l o r  w h e n  o r d e r i n g
* * I n d i c a t e  f a b r i c  c o v e r  n u m b e r  w h e n  o r d e r i n g
* * * A d d  c h a r g e  f o r  y a r d a g e  t o  c o s t  o f  k i t  -  -  -  -  -

LY95335



StrykerLY95335.2/05
P A G E  4Revision 12

S T R Y K E R  M E D I C A L
H E A L T H C A R E  S E R I E S

F R O N T

L Y 9 5 3 3 5  D r i v e  R o d  A s s e m b l y 4 - 5

Rear Swing S/A

Drive Rod

1

2

3

4 5

1
6 7

8

5

3

4 9 14

13

2
1

9

10

5
11

12

5

1

9

F O R  S T Y L E S  P R O D U C E D  B E F O R E  1 / 0 5 / 0 4

L Y 9 5 3 3 5 / 3 3 0 0 - 0 0 0 - 6 0 1
D R I V E  R O D  A S S E M B L Y



N o t e :   W h e n  r e p l a c i n g  p a r t s ,  s p e c i f y  s t y l e  a n d  a c k n o w l e d g m e n t  n u m b e r s .

StrykerLY95335.2/05
P A G E  5 Revision 12

S T R Y K E R  M E D I C A L  H E A L T H C A R E  S E R I E S

D E T A I L # S Y K  P N L Z B  P N D E S C R I P T I O N Q U A N T I T Y

1 3300-012-301 95000123-01 Bearing,  medium 6
2 3307-029-100 12970291-00 Rear  Swing Subassembly 2
3 3300-027-800 72000278-00 Dr ive  Sha f t  Suppor t ,  rear 2
4 3300-004-102 96000041-02 Cotter Pin 4
5 3300-105-800 15001058-00 Nylon Bear ing 4
6 3300-014-400 12000144-00 Tr ip  Lever 1
7 3300-716-700 12000167-00L Reta in ing  R ing  Spacer 1
8 3300-012-600 12000126-00 Reta in ing  Spacer 1
9 3300-104-800 12001048-00 Togg le  Leve r 2

10 3300-712-500 12000125-00L Spac ing  L ink 1
3300-912-500 12000125-00R Spac ing  L ink 1

11 3300-015-500 12000155-00 Swive l  Leve r 1
12 3304-016-601 12000166-01 Drive  Rod 1
13 3300-007-607 96000076-07 1/4-20 x  3 /4"  Ser ra ted  Truss  Head Screw 4
14 3300-031-900 96000319-00 Flange Nut 4

D R I V E  R O D  A S S E M B L YLY95335



StrykerLY95335.2/05
P A G E  6Revision 12

S T R Y K E R  M E D I C A L
H E A L T H C A R E  S E R I E S

16 14

5

13

12

12

110

2

11
1

4

3

9

7

8

1

15

5

6

125

11

3

4

1
2

L Y 9 5 3 3 5 / 3 3 0 0 - 0 0 0 - 6 0 1
D R I V E  R O D  A S S E M B L Y

F O R  S T Y L E S  P R O D U C E D  A F T E R  1 / 0 5 / 0 4



N o t e :   W h e n  r e p l a c i n g  p a r t s ,  s p e c i f y  s t y l e  a n d  a c k n o w l e d g m e n t  n u m b e r s .

StrykerLY95335.2/05
P A G E  7 Revision 12

S T R Y K E R  M E D I C A L  H E A L T H C A R E  S E R I E S

D E T A I L # S Y K  P N L Z B  P N D E S C R I P T I O N Q U A N T I T Y

1 3300-012-301 95000123-01 Bearing,  medium 5
2 3300-031-900 96000319-00 Flange Nut 4
3 3300-007-607 96000076-07 1/4-20 x  3 /4"  Ser ra ted  Truss  Head Screw 4
4 3300-027-800 72000278-00 Dr ive  Sha f t  Suppor t ,  rear 2
5 3300-012-300 95000123-00 Bear ing ,  La rge 3
6 3300-004-102 96000041-02 Cotter Pin 4
7 3300-014-400 12000144-00 Tr ip  Lever 1
8 3300-716-700 12000167-00L Reta in ing  R ing  Spacer 1
9 3300-071-501 12000715-01 Drive  Rod 1

10 3307-937-400 12970374-00R Toggle L ink Subassembly 1
11 3307-029-100 12970291-00 Rear  Swing Subassembly 2
12 3300-105-800 15001058-00 Nylon Bear ing 4
13 3300-007-606 96000076-06 1/ 4-20  x  1/ 2"  Se r ra ted  T rus s  Head  Sc rew 1
14 3300-727-900 12000279-00L Spac ing  L ink 1
15 3300-927-900 12000279-00R Spac ing  L ink 1
16 3300-015-500 12000155-00 Swive l  Leve r 1



StrykerLY95335.2/05
P A G E  8Revision 12

S T R Y K E R  M E D I C A L
H E A L T H C A R E  S E R I E S

F R O N T

L Y 9 5 3 3 5  S u p p o r t  S h a f t / D r i v e  R o d  A s s e m b l y 6 - 7

Rear Swing

Legrest S/A

Legrest Swing
Bracket

Legrest S/A

Spacing Link

Release Link

25

1

2

3

4
5

6 7 8

9

10

11

12

10

14

15

16

19

18

17

20

21

23

24

22

13

F O R  S T Y L E S  P R O D U C E D  B E F O R E  1 / 0 5 / 0 4

L Y 9 5 3 3 5 / 3 3 0 0 - 0 0 0 - 6 0 1
S U P P O R T  S H A F T / D R I V E  R O D  A S S E M B L Y



N o t e :   W h e n  r e p l a c i n g  p a r t s ,  s p e c i f y  s t y l e  a n d  a c k n o w l e d g m e n t  n u m b e r s .

StrykerLY95335.2/05
P A G E  9 Revision 12

S T R Y K E R  M E D I C A L  H E A L T H C A R E  S E R I E S

D E T A I L # S Y K  P N L Z B  P N D E S C R I P T I O N Q U A N T I T Y

1 3300-007-604 96000076-04 1/4-20 x  1"  Ser ra ted  Truss  Head Screw 2
2 3300-046-803 96000468-03 Spacer  (01/01-present ) 2
3 3307-034-401 12970344-01 Meta l  Rear  Rai l  Subassembly 1
4 3300-105-901 92001059-01 Extension Spr ing 2
5 3300-104-900 12001049-00 Toggle  L ink 2
6 3300-713-001 12000130-01L Front  Sea t  S l ide 1

3300-913-001 12000130-01R Front  Sea t  S l ide 1
7 3300-003-100 15000031-00 Sl ide  Inser t 2
8 3300-035-001 96000350-01 Frict ion Washer 4
9 3300-018-600 92000186-00 Spring 2

10 3307-726-301 62970263-01L Legres t  Subassembly,  Reinforced 1
3307-926-301 62970263-01R Legres t  Subassembly,  Reinforced 1

11 3304-016-500 12000165-00 Support  Shaf t 1
12 3300-015-800 12000158-00 Spacing Cl ip 2
13 3300-022-800 12000228-00 Release  L ink 1
14 3300-723-400 12000234-00L Offset  Front  Rai l  Mount 1

3300-923-400 12000234-00R Offset  Front  Rai l  Mount 1
15 3300-000-803 96000008-03 #10-12 x  1  1 /4"  Pan Head Screw 4
16 3300-015-900 22000159-00 Hair  Pin Cl ip 1
17 3300-014-400 12000144-00 Tr ip  Lever 1
18 3300-015-500 12000155-00 Swive l  Leve r 1
19 3300-016-100 12000161-00 Connect ing Rivet 1
20 3300-031-900 96000319-00 Flange Nut 2
21 3300-039-800 96000398-00 1/4-20 x  15/16"  Torx  Truss  Head Screw (washer  head) 2
22 3300-048-900 96000489-00 1/4-20  x  1 /2 "  Se r ra ted  Hex  Head Sc rew 2
23 3300-028-000 96000280-00 5/16 -  24 Locknut 2
24 3300-005-401 16000054-01 Shoulder Bol t 2
25 3300-023-001 12000230-01 Legres t  Swing  Bracke t 2

S U P P O R T  S H A F T / D R I V E  R O D  A S S E M B L YLY95335



StrykerLY95335.2/05
P A G E  1 0Revision 12

S T R Y K E R  M E D I C A L
H E A L T H C A R E  S E R I E S

F O R  S T Y L E S  P R O D U C E D  A F T E R  1 / 0 5 / 0 4

Rear Swing

Legrest S/A

Legrest Swing
Bracket

Spacing Link

Release Link

Legrest S/A

1

2

3

19

20

4

5 76

8

9

9

12

10

11

13

14

22

15

16

17

23

24

21

18

L Y 9 5 3 3 5 / 3 3 0 0 - 0 0 0 - 6 0 1
S U P P O R T  S H A F T / D R I V E  R O D  A S S E M B L Y



N o t e :   W h e n  r e p l a c i n g  p a r t s ,  s p e c i f y  s t y l e  a n d  a c k n o w l e d g m e n t  n u m b e r s .

StrykerLY95335.2/05
P A G E  1 1 Revision 12

S T R Y K E R  M E D I C A L  H E A L T H C A R E  S E R I E S

D E T A I L # S Y K  P N L Z B  P N D E S C R I P T I O N Q U A N T I T Y

1 3300-007-604 96000076-04 1/4-20 x  1"  Ser ra ted  Truss  Head Screw 2
2 3300-046-803 96000468-03 Spacer  (01/01-present ) 2
3 3307-034-401 12970344-01 Meta l  Rear  Rai l  Subassembly 1
4 3300-069-100 92000691-00 Extension Spr ing 1
5 3300-713-001 12000130-01L Front  Sea t  S l ide 1

3300-913-001 12000130-01R Front  Sea t  S l ide 1
6 3300-003-100 15000031-00 Sl ide  Inser t 2
7 3300-035-001 96000350-01 Frict ion Washer 4
8 3300-018-600 92000186-00 Spring 2
9 3307-726-301 62970263-01L Legres t  Subassembly,  Reinforced 1

3307-926-301 62970263-01R Legres t  Subassembly,  Reinforced 1
10 3304-016-500 12000165-00 Support  Shaf t 1
11 3300-015-800 12000158-00 Spacing Cl ip 2
12 3300-022-800 12000228-00 Release  L ink 1
13 3300-723-400 12000234-00L Offset  Front  Rai l  Mount 1

3300-923-400 12000234-00R Offset  Front  Rai l  Mount 1
14 3300-000-803 96000008-03 #10-12 x  1  1 /4"  Pan Head Screw 4
15 3300-015-900 22000159-00 Hair  Pin Cl ip 1
16 3300-014-400 12000144-00 Tr ip  Lever 1
17 3300-015-500 12000155-00 Swive l  Leve r 1
18 3300-016-100 12000161-00 Connect ing Rivet 1
19 3300-031-900 96000319-00 Flange Nut 2
20 3300-039-800 96000398-00 1/4-20 x  15/16"  Torx  Truss  Head Screw (washer  head) 2
21 3300-048-900 96000489-00 1/4-20  x  1 /2 "  Se r ra ted  Hex  Head Sc rew 2
22 3300-028-000 96000280-00 5/16 -  24 Locknut 2
23 3300-005-401 16000054-01 Shoulder Bol t 2
24 3300-023-001 12000230-01 Legres t  Swing  Bracke t 2



StrykerLY95335.2/05
P A G E  1 2Revision 12

S T R Y K E R  M E D I C A L
H E A L T H C A R E  S E R I E S

F R O N T

L Y 9 5 3 3 5  B o d y  A s s e m b l y 8 - 9

L Y 9 5 3 3 5
B O D Y  A S S E M B L Y

Pawl Attachment View

Pawl S/A

Release Link
Pawl Mounting
Location for Chairs
with a Plywood Front
Rail Construction

Spacing Link

Connects to
Spacing Link

Legrest

Front
Rail

Release
Link; See View
Below for
Attachment to
Pawl

Legrest Side View

1

2

3

4

5
6 7

8 9 10

18

11

11

13

12

14

17
16

15

23

24 19

20

21
22

25

262728

23

30

31

32

33

32

Rear Rail S/A

Drive Shaft
Support

Rear Rail View

29



N o t e :   W h e n  r e p l a c i n g  p a r t s ,  s p e c i f y  s t y l e  a n d  a c k n o w l e d g m e n t  n u m b e r s .

StrykerLY95335.2/05
P A G E  1 3 Revision 12

S T R Y K E R  M E D I C A L  H E A L T H C A R E  S E R I E S

D E T A I L # S Y K  P N L Z B  P N D E S C R I P T I O N Q U A N T I T Y

1 3300-001-303 96000013-03 1/4-20 x  1  1 /4"  Torx  F la t  Head Screw 4
2 3307-707-000 92970070-00L Back Bracket  Subassembly 1

3307-907-000 92970070-00R Back Bracket  Subassembly 1
3 3300-001-302 96000013-02 1/4-20  x  1 "  Torx  F la t  Head Screw 4
4 3307-709-002 12970090-02L Seat  Swing Subassembly 1

3307-909-002 12970090-02R Seat  Swing Subassembly 1
5 3300-039-000 96000390-00 Wing Nut  (par t  o f  det .  #4) 2
6 3300-065-400 92000654-00 Compress ion Spr ing (par t  of  det .  #4) 2
7 3300-000-803 96000008-03 #10-12 x  1  1 /4"  Torx  Pan Head Screw 4
8 3300-003-500 16000035-00 Fr ic t ion Washer  (Par t  o f  det .  #4) 6
9 3300-009-600 12000096-00 Spur  Washer  (Par t  o f  det .  #4) 2

10 3300-001-400 96000014-00 5/16-18 x  1  1 /2"  Carr iage Bol t  (Par t  o f  de t .  #4) 2
11 3300-027-301 12000273-01 Rear  Rai l  Bracket  (01/01-present ) 2
12 3300-048-901 96000489-01 1/4-20 x  13 /16"  Ser ra ted  Hex Head Screw 4
13 3309-700-100 11090001-00L Rocker  Block;  appl ied w/2"  dowels ,  #91000030-04 1

3309-900-100 11090001-00R Rocker  Block;  appl ied w/2"  dowels ,  #91000030-04 1
14 3300-026-100 96000261-00 1/4-20 x  3 /8"  Torx  Truss  Head Screw 2
15 3300-010-601 12000106-01 Center Ottoman 1
16 3300-102-600 12001026-00 Pawl  Rack 1
17 3300-035-702 96000357-02 1/4-20 x  1"  Modi f ied  Torx  F la t  Head Screw 9
18 3300-001-702 96000017-02 10-24 x  3 /4"  Torx  Pan Head Screw 4
19 3300-020-800 92000208-00 Rocker  Spr ing ;  dua l  res t r ic ted 2
20 3309-058-801 11990588-01* Base Assembly,  f inished 1
21 3300-039-802 96000398-02 1/4-20 x  1  1 /4"  Torx  Truss  Head Screw 8
22 3300-047-500 96000475-00  Gl ide 4
23 3300-000-802 96000008-02 #10-12 x  7 /8"  Torx  Pan Head Screw 14
24 3304-027-000 12000270-00 Corner  Bracke t 4
25 3307-009-900 42970099-00 Pawl Subassembly 1
26 3300-027-101 96000271-01 5/16"  Speed Nut  (Par t  o f  det .  #25) 1
27 3300-016-000 12000160-00 Pawl  Bracket  (Par t  o f  de t .  #25) 1
28 3300-004-105 16000041-05 1 7/8"  Clevis  p in (Par t  o f  det .  #25) 1
29 3300-014-100 12000141-00 Dual  tors ion spr ing (par t  o f  det .  #25) 1
30 3300-015-400 12000154-00 Pawl (Par t  o f  det .  #25) 1
31 3300-025-700 12000257-00 Pawl  cap (Par t  o f  de t .  #25) 1
32 3300-039-801 96000398-01 1/4-20 x  11/16"  torx  turss  head screw 12
33 3300-003-306 96000033-06 #10-12 x  1  1 /4"  torx  t russ  head screw 6

B O D Y  A S S E M B L Y

* I n d i c a t e  f i n i s h  o r  c o l o r  w h e n  o r d e r i n g .

LY95335



 S T R Y K E R  M E D I C A L
H E A L T H C A R E  S E R I E S

Revision 12
StrykerLY95335.2/05

D i m e n s i o n s : B a c k  H e i g h t  f r o m  F l o o r 4 1 . 7 5 "
B a c k  H e i g h t  f r o m  S e a t 2 9 . 0 0 "
S e a t  W i d t h 2 1 . 0 0 "
S e a t  H e i g h t 1 8 . 0 0 "
S e a t  D e p t h 2 0 . 5 0 "
A r m  H e i g h t  f r o m  F l o o r 2 1 . 0 0 "
O v e r a l l  W i d t h 2 8 . 0 0 "
O v e r a l l  D e p t h 3 5 . 5 0 "
R e c l i n e d  D e p t h 4 8 . 0 0 "
R e c l i n e d  D e p t h ,  legrest  extended 6 1 . 5 0 "
W e i g h t 7 9  l b s .

F i n i s h : T y p e  o f  F i n i s h H i g h  S o l i d s  C a t a l y z e d  L a c q u e r

A v a i l a b l e  C o l o r s

F r a m e  C o n s t r u c t i o n :
F r a m e  M a t e r i a l F u r n i t u r e  g r a d e  p l y w o o d  a n d  h a r d w o o d
F r a m e  C o n s t r u c t i o n D o u b l e  d o w e l e d  a n d  g l u e d
A r m  M a t e r i a l M o l d e d  M a p l e  i n n e r p l i e s  w i t h  N o r t h e r n  R e d  O a k

f a c e  a n d  b a c k
S e a t  C o n s t r u c t i o n :

F r a m e  M a t e r i a l H a r d w o o d
F r a m e  C o n s t r u c t i o n D o u b l e  d o w e l e d  a n d  g l u e d
S u s p e n s i o n S i n u o u s  w i r e  s p r i n g s ,  c r o s s b r a c e  w i r e  a n d

c o m p o s i t i o n  p a d
S e a t  F o a m P o l y u r e t h a n e  f o a m

M F G - 3 0 - 2 4 - 1 . 8 0 ,  2 4  l b  I L D ,  1 . 8 0 - 1 . 9 0  d e n s i t y

B a c k  C o n s t r u c t i o n :
F r a m e  M a t e r i a l H a r d w o o d
F r a m e  C o n s t r u c t i o n D o u b l e  d o w e l e d  a n d  g l u e d
S u s p e n s i o n S i n u o u s  w i r e  s p r i n g s ,  c r o s s b r a c e  w i r e  a n d

c o m p o s i t i o n  p a d
F o a m  T y p e P o l y u r e t h a n e  f o a m

M F G - 7 - 2 0 ,  2 0  l b  I L D ,  1 . 0 - 1 . 2 5  d e n s i t y
U p h o l s t e r y  D e t a i l s :

P a t t e r n s  A v a i l a b l e F a b r i c ,  v i n y l ,  C . O . M .

T e s t  D a t a : F a b r i c  T e s t s C o n s u l t  s p e c i f i c  f a b r i c  c a r d

B I F M A  T e s t s Meets ANSI/BIFMA X5.4 -  1990 American National
Standard for  Off ice Furnishings -Lounge Seat ing.  Tests
conducted in La-Z-Boy’s accredited test  faci l i ty.

Flammabil i ty Tests Meets BIFMA Firs t  Generat ion Voluntary Upholstered
Furni ture Flammabil i ty Standard for  Business and
Inst i tut ional  Markets ,  F1-1978-revised 1980. Cal i fornia
Bureau of  Home Furnishings -  Technical  Bullet in 117.
Meets Flammabil i ty Requirements of  Cal i fornia Bureau
of Home Furnishings Technical  Bullet in 133 when
ordered with La-Z-Boy Code Red Fabrics and Vinyl ’s .
Consult  a La-Z-Boy Customer Service Representat ive for
fur ther information.Up h o l s t e r e d  F u r n i t u r e  A c t i o n
C o u n c i l  C l a s s  1 .

S ty l e  LY95335/3300 -000 -601

150 Hard  Rock  Maple
154 F ine  Oak
151 Por t  Map le
152 Wi ld  Cher ry
447 Cayenne  Maple
448 Honey  Maple
449 Se lec t  Cher ry

051 Na tu ra l
431 Dark  Cher ry
143 Whi te  B lush
435 Clas s ic  Cher ry



StrykerLY95335.2/05
P A G E  1 5

S T R Y K E R  M E D I C A L
H E A L T H C A R E  S E R I E S
G E N E R A L  I N F O R M A T I O N

Revision12G e n e r a l  I n f o r m a t i o n 25

T h r e e  P i e c e  R e a r  R a i l :
A p p l i e s  t o  u n i t s  p r o d u c e d  a f t e r  0 1 / 2 0 0 1 .

F o u r  H e x  H e a d  S c r e w s  a r e  u s e d  t o  a t -
t a c h  t h e  M e t a l  R e a r  R a i l  t o  t h e  R e a r  R a i l
B r a c k e t s .  T h e  s c r e w s  a r e  i n s t a l l e d  i n  a
c o u n t e r c l o c k w i s e  d i r e c t i o n  s t a r t i n g  w i t h
t h e  u p p e r  s l o t  i n  t h e  l e f t  ( w h e n  s i t t i n g ) .
D o  n o t  t i g h t e n  t h i s  s c r e w  c o m p l e t e l y
u n t i l  t h e  o t h e r  t h r e e  s c r e w s  a r e  i n s t a l l e d
a n d  f a s t e n e d  f i r m l y .  T h e  u p p e r  r i g h t ,
l o w e r  r i g h t  a n d  l o w e r  l e f t  s c r e w s  a r e
t i g h t e n e d  w h e n  t h e y  a r e  i n s t a l l e d .

L o c k  D o w n  B a c k  S e r v i c e  K i t

K I T 7 0 0 1 3 - 0 3 / 3 3 0 7 - 0 0 1 - 3 0 3  i n c l u d e s :
QTY SYK PN LZB PN DESCRIPTION

(1) 3307-707-900 92970079-00L Back La tch  Bracke t  Assembly
(1) 3307-907-900 92970079-00R Back La tch  Bracke t  Assembly
(1) 3300-048-800 62000488-00 Lock  Bar
(4) 3300-001-301 96000013-01 1/4-20 x  3 /4"  Torx  F la t  Head Screws
(2) 3300-000-501 94000005-01 Black  S t rap
(1) 3300-061-500 63000615-01 Assembly Instructions


	Page 1



